Cylinder Head and Crankcase 20 ENGINE (425/445 GAS) AM131146, AM131446 425, 445 & 455 Lawn and Garden Tractors PC2351 in TRACTOR, LAWN AND GARDEN 425


Parts list:

 №  Number Qty Name Options
1   M118835   Tube  
1   M118837   Tube  
2   M77734   Clamp  
3   M76125   Valve  
4   M76124   Plate  
5   M95848   Screw  
6   M114464   Gasket  
7   M97314   Cover  
8   19M7865   Screw M8 X 16  
9   MIU11358   Gasket USE WITH AM109415; SUB FOR M76072  
9   MIU11646   Gasket USE WITH MIU11645 AND MIU11644  
10   AM109415   Kit ORDER MIU11645, M147324, MIU11646 AND M147334; Rocker  
11   M76073   Bushing  
12   19M7863   Screw M6 X 25, HS = 10.9  
13   MIU11988   10  Bolt SUB FOR M118772  
14   M131853   Stud SUB FOR M123635  
15   M97309   Engine Cylinder Head Gasket Head  
16   M70227   Pin (A)  
17   M139489   Cylinder Head MARKED ASO1, ASO2, BSO1, BSO2, CSO1, CS02, DSO1, DSO2, ESO2 AND FSO2; SUB FOR M97311  
17   MIU14321   Cylinder Head MARKED ESO1, FS01 AND GSO2; SUB FOR M142271  
18   MIU12135   Bearing (A); SUB FOR M97316  
19   MIA12865   Crankcase INCLUDES PARTS MARKED (A); SUB FOR AM126299  
19   MIA12898   Crankcase MARKED ESO1; SUB FOR AM129801  
20   M76154   Seal SUB FOR M76128  
21   19M7864   Screw M8 X 12  
22   MIU14495   Gasket SUB FOR M76150  
23   M139016   Gasket SUB FOR M117934  
24   MIU14322   Cover SUB FOR M132671  
25   19M8318   Screw M8 X 45  
26   MIU11385   Bolt SUB FOR M139490 OR M94242  
27   M139488   Cylinder Head MARKED ASO1, ASO2, BSO1, BSO2, CSO1, CSO2, DSO1, DSO2, ESO2 AND FSO2; SUB FOR M97310  
27   MIU14320   Cylinder Head MARKED ESO1, FS01 AND GSO2; SUB FOR M142268  
28   M76071   Case Rocker ORDER MIU11644 AND MIU11646  
28   MIU11644   Case  
29   M88987   Seal Governor Shaft  
29   MIU10833   Seal MARKED ESO1; SUB FOR M94387; Governor Shaft  
30   M121998   Dipstick Tube SUB FOR M115402  
31   M117034   O-Ring Dipstick Tube  
32   []   CTL AR, MF TY22562; SUB FOR TY22327; Oil Drain  
33   M93999   Hose Clamp Oil Drain  
34   AM115362   Drain Valve Oil Drain  
35   51M7042   O-Ring 13.300 X 2.200 mm  
36   M76104   O-Ring  
37   M76103   O-Ring  
38   M127431   Adapter Fitting (A)  
39   M138625   Pin (A)  
40   M121997   Dipstick  
41   M114465   Cap ORDER MIU11645, M147324, MIU11646 AND M147334  
42   M146884   Filler Cap SUB FOR M147324  
43   M146888   O-Ring SUB FOR M147334  
44   MIU11645   Case Rocker